INSTRUCTIONS & INFORMATION

Ry
ROLLER KIT —

CENTER SLANT FRONT

Part Number 503625
Used on 6152, 3344, 3348 and M 148 Mower Decks which do not have center roller standard.

INSTALLATION INSTRUCTIONS:

(Refer to illustration)

e Position Roller Mount (item 1) on the center e Attach Center Roller Assembly (item 2) to
of the front plate and mark the three holes to roller mount using Roller Lock Pin (item 3).
be drilled. Secure pin with 5/16-18 x 3/4" whiz bolt

e Drill three 13/32" diameter holes in mower (item 4) and 5/16-18 whiz nut (item 5).
deck. e Adjust roller to height desired by moving

e Install roller mount on mower deck using roller mount up or down utilizing the slotted
three 3/8-16 x 3/4" whiz bolts (item 6) and holes in the roller mount.

3/8-16 whiz nuts (item 7) to secure in place. o Tighten bolts.
Do not tighten bolts at this time.

Drill Three
13/32" Dia. Holes

R TN

The Grasshopper Company Instruction A-0274
Moundridge, Kansas Rev. March 25, 2004
U.S.A. 67107 Page 1 of 1 Copyright © The Grasshopper Company, 2003, 2004



